



# ROSE BRAND

## TENDO SPECIFICATION SHEET

Description: Tendo  
FR: Trevira FR®

### Finished Requirements

Construction	Elastomeric warp knit
Width	120" +/- 1"
Weight (oz./sq yd)	3.34 +/- 3%
Oz. Per Linear Yd.	11.31 +/- 3%
Wales	44 +/-3
Courses	51 +/- 2
Fiber Blend:	88% Polyester 12% Spandex
Flame Resistance	See Special Information
Shrinkage AATCC 96 120°F 1 & 5 Cycles	2.5% x 2.5% Max
Stretch	10% min MD and XMD
Roll Length	100 yds/roll
Seams Per Roll	1 Max.
Type Seam	Merrow
Bias/Bow	1.5" Max.

Rolled Face In

### **ASTM & AATCC Test Methods Used**

### SPECIAL INFORMATION

1. Flame Resistance - Tested in accordance with the 2004 NFPA 701 test.
2. Fabric as shipped passes the 2004 NFPA 701 test
3. FR Fabric - Use no silicone containing products